

TEST REPORT

Test Report # 22W-017378 Date of Report Issue: November 7, 2022

Date of Sample Received: October 28, 2022 Pages: Page 1 of 12

CLIENT INFORMATION:

Company: Polyconcept GBS

Recipient: kathy lu

Recipient Email: kathy.lu@polyconceptgbs.com

SAMPLE INFORMATION:

Description: Merchant & Craft Revive Recycled Backpack Cooler

Article No.: 3750-39GA Purchase Order Number: 2004011 11

2004324 11

Factory No.: 3581 Toy Co./Agency: -

Vendor No.: 10593 Country of Origin: China

Country of Distribution: United States Labeled Age Grade: -

Quantity Submitted: 2 pcs Requested Age Grade: -

Testing Period: 10/28/2022-11/04/2022 Tested Age Grade: -

OVERALL RESULT:

PASS

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

loremy. Xu

Jeremy Xu

RC-CSHZ-R079

Chemical Laboratory Supervisor

(Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1,No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.



Test Report # 22W-017378 Pages: Page 2 of 12

TEST RESULTS SUMMARY:

RC-CSHZ-R079

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings
PASS	CPSIA Section 101, Total Lead in Substrate Materials
PASS	California Proposition 65, Total Lead in Paints and Surface Coatings
PASS	California Proposition 65, Total Lead in Substrate Materials
PASS	Client's requirement, Bisphenol A content
PASS	California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)
PASS	FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers



Test Report # 22W-017378 Pages: Page 3 of 12

DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E1003-09.1

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	16					Limit
Tost Itom	Result	Result	Result	Result	Result	(mg/kg)
Test Item	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(8/8/
Total Lead (Pb)	ND					90
Conclusion	PASS					

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

A1



Test Report # 22W-017378 Pages: Page 4 of 12

DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal) Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1+20	2+7	3	4	5	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	ND	20	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	6+12	8+11+13	9+14	10+15	17	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	18+19+21					Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND					100
Conclusion	PASS					

Note:

RC-CSHZ-R079

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.



Test Report # 22W-017378 Pages: Page 5 of 12

DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E1003-09.1

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	16					Limit
Tost Itom	Result	Result	Result	Result	Result	(mg/kg)
Test Item	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(8/8/
Total Lead (Pb)	ND					90
Conclusion	PASS					

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

Remark:

RC-CSHZ-R079



Test Report # 22W-017378 Pages: Page 6 of 12

DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1+20	2+7	3	4	5	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	ND	20	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	6+12	8+11+13	9+14	10+15	17	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	18+19+21					Limit
Test Item	Result	Result	Result	Result	Result	(mg/kg)
rest item	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(8/8/
Total Lead (Pb)	ND					100
Conclusion	PASS					

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:

RC-CSHZ-R079



Test Report # 22W-017378 Pages: Page 7 of 12

DETAILED RESULTS:

Client's requirement, Bisphenol A content

Test Method: In-House Method

Analytical Method: Liquid Chromatography-Mass Spectrometer Mass Spectrometer (LC-MS/MS)

Specimen No.		9				Client's
Task Ikawa	CACNI	Result	Result	Result	Result	limit
Test Item CAS No.		(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)	(mg/kg)
Bisphenol A (BPA)	80-05-7	ND				Not Detected
Conclusi	ion	PASS				

Note:

RC-CSHZ-R079

mg/kg=milligram per kilogram

ND=Not Detected (Reporting limit = 1.0mg/kg)



Test Report # 22W-017378 Pages: Page 8 of 12

DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4

Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen N	0.	1+20	6+12	9+14	10+15	Limit
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	ND	1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND	ND	ND	ND	1000
Di-n-hexyl phthalate (DnHP)	84-75-3	ND	ND	ND	ND	1000
Conclusion	1	PASS	PASS	PASS	PASS	

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % w/w (Percent by weight)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:

RC-CSHZ-R079



Test Report # 22W-017378 Pages: Page 9 of 12

DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4

Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen N	Specimen No.					Limit
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Dibutyl phthalate (DBP)	84-74-2	ND				1000
Benzyl butyl phthalate (BBP)	85-68-7	ND				1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND				1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND				1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND				1000
Di-n-hexyl phthalate (DnHP)	84-75-3	ND				1000
Conclusion	1	PASS				

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % w/w (Percent by weight)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Remark.

RC-CSHZ-R079



Test Report # 22W-017378 Pages: Page 10 of 12

DETAILED RESULTS:

FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers

Test Method: FDA 21 CFR 177.1350

Specimen No.			9		
Tost Itam	Test Condition		Result	RL	Limit
rest item	Test Item Temp. Duration				
Distilled water extractive (mg/in²)	150°F	2 hours	ND	0.1	0.5
n-Heptane extractive (mg/in²)	100°F	0.5 hours	0.2	0.1	0.5
8% Ethanol extractive (mg/in²)	150°F	2 hours	ND	0.1	0.5
50% Ethanol extractive (mg/in²)	150°F	2 hours	ND	0.1	0.5
Conclusion	PASS				

Note:

Temp. = Temperature

°F = Degree Fahrenheit

mg/in²= Milligrams per square inch

LT = Less than

ND = Not detected. Result value is less than reporting limit (RL).

Remark:

RC-CSHZ-R079

The specification is quoted from 21 CFR 177.1350 (b) (1).

Α1



Test Report # 22W-017378 Pages: Page 11 of 12

SPECIMEN DESCRIPTION:

RC-CSHZ-R079

Specimen No.	Specimen Description	Location
1	Black coated grey textile	Main body
2	Black textile	Edge
3	Black/white textile	Zipper puller string
4	Silvery metal	Zipper puller
5	Silvery metal	Zipper slider
6	Black plastic	Zipper teeth
7	Black textile	Zipper cloth
8	Black textile	Top lining
9	Grey soft plastic	Bottom lining
10	Black/red coated white label	Small label
11	Black non-woven textile	Inner edge
12	Black plastic	Buckle shell
13	Black textile	Elastic
14	Dark grey soft plastic	Elastic
15	Black coated white label	Big label
16	Black coating	Eyelet
17	Silvery metal	Eyelet
18	Black textile	Drawstring
19	White/black textile	Side logo
20	Black coated black textile	Back
21	Black mesh textile	Strap inner



Test Report # 22W-017378 Pages: Page 12 of 12

SAMPLE PHOTO:

RC-CSHZ-R079





-End Report-

Α1